



Test Report

No. 4333515TX-01

Date: July 06, 2018

Page 1 of 3

STRETCH SHAPES, INC
1265 S. Bertelsen Rd, Suite 5
Eugene, OR 97402

Attn: Niko Mantele

The following sample was submitted and identified by applicant as:

Sample Description : (1 item of) IFR Poly / Span Wrap Knit
Buyer Name : Not Provided
Style No. : Not Provided
P.O : Not Provided
Color : White
End Use : Not Provided
Fiber Content : 90% Poly, 10% Spandex
Manufacturer/Supplier : Not Provided
Country of Origin : Not Provided
Country of Destination : Not Provided
Applicant's submitted Care Instructions : Not Provided
Sample Receiving Date : July 05, 2018
Test Performance Period : July 05 – 06, 2018
Tests Performed : Selected test(s) as requested by the applicant.
Test Results : Please refer to the following page(s).

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.



Test Report

No. 4333515TX-01

Date: July 06, 2018

Page 2 of 3

Conclusions:

| <u>Test</u> | <u>Rating</u> | <u>Remarks</u> |
|------------------|---------------|----------------|
| Air Permeability | # | Data Only |

Key:

- M = Meets specified or general requirement
- F = Fails to meet specified or general requirement
- S = Satisfactory
- U = Unsatisfactory
- # = No specified requirement

Prashanthi Alapati
Supervisor – Textile Laboratory

Signed for and on behalf of
SGS North America Inc.

Carlos Juarez
Manager – Textile Laboratory

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

Test Result(s):

Air Permeability of Textile Fabric

ASTM D737-04(2016), Pressure drop 125 Pa

| <u>Specimen #</u> | <u>Rating (ft³ / min / ft²)</u> |
|--------------------------|--|
| 1 | 178 |
| 2 | 173 |
| 3 | 176 |
| 4 | 176 |
| 5 | 176 |
| 6 | 179 |
| 7 | 179 |
| 8 | 178 |
| 9 | 177 |
| 10 | 177 |
| Average | 177 |

Sample Picture



Selected tests as requested by applicant against specified requirement / test request form / quotation.

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.